
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist November 21, 2025 

X  
 
Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager December 22, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0020508 

Facility Type Municipal APS ID 16695 

Major / Minor Minor Authorization ID 1528739 

a 
Applicant and Facility Information 

a 

Applicant Name 
McConnellsburg Sewerage Authority 
Fulton County 

 
Facility Name McConnellsburg STP 

 

Applicant Address PO Box 681   Facility Address 20789 Great Cove Road   

 McConnellsburg, PA 17233-0681   McConnellsburg, PA 17233  

Applicant Contact Craig Strait  Facility Contact Craig Strait  

Applicant Phone (717) 485-4728  Facility Phone (717) 485-4728  

Client ID 36766  Site ID 251564  

Ch 94 Load Status Not Overloaded  Municipality Ayr Township  

Connection Status No Limitations  County Fulton  

Date Application Received May 29, 2025  EPA Waived? No  

Date Application Accepted May 30, 2025  If No, Reason Significant CB Discharge  

  

Purpose of Application NPDES Permit Renewal.  

a 

 

Summary of Review 

McConnellsburg Sewerage Authority has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  The permit was last reissued on January 14, 2021 and became effective on February 1, 
2021.  The permit will be expired on January 31, 2026. 

The facility has an average annual design flow of 0.6 MGD that discharges to Big Cove Creek.  The application states the 
following flow contribution sources: McConnellsburg Borough (41.3%), Ayr Township (30.2%), and Todd Township (28.5%). 

WQM Part II No. 2998401 original was issued on June 25, 1999, and amendment issued on October 20, 2010.  The WQM 
Part II extensions & pumping stations No. 2900402 was issued on December 21, 2000. 

Sludge use and disposal description and location(s):  N/A because sludge hauling is by facility’s contractor. 

Changes from the previous permit:   

- The E. Coli monitoring and report requirements will be added to the proposed permit.   

- TRC limit of 0.056 mg/l AML, and 0.18 mg/l IMAX will be replaced in the proposed permit.   

- The Raw Sewage Influent “Daily Average” concentration (mg/L) report of BOD5 & TSS will be added to the 

proposed permit which were missing in the previous permit. 

Based on the review outline in this fact sheet, it is recommended that the permit be drafted and published in the Pennsylvania 
Bulletin for public comments for 30 days. 



NPDES Permit Fact Sheet NPDES Permit No. PA0020508 
McConnellsburg STP 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.6  

 Latitude 39º 55' 32.97"  Longitude -78º 0' 20.27"  

 Quad Name Meadow Ground  Quad Code   

 Wastewater Description: Effluent  

 

 Receiving Waters Big Cove Creek (CWF)  Stream Code 60482  

 NHD Com ID 49470424  RMI 15.13 miles  

 Drainage Area 7.4 mi.2  Yield (cfs/mi2) See comments below  

 Q7-10 Flow (cfs) See comments below  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  848.58  Slope (ft/ft)        

 Watershed No. 13-B  Chapter 93 Class. CWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Nutrients, Siltation  

 Source(s) of Impairment Grazing in Riparian or Shoreline Zones  

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake R.C. Wilson Water Treatment Plant  

 PWS Waters Potomac River   Flow at Intake (cfs)        

 PWS RMI 26 miles to PA-MA border  Distance from Outfall (mi) Approximate 38.84 miles  
 

 
Changes Since Last Permit Issuance:       

Drainage Area 
The discharge is to Big Cove Creek at RMI 15.13 miles.  A drainage area upstream of the discharge is estimated to be 7.4 
mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/.   

Streamflow 
There are no nearby stream gages with low flow data that have extensive or recent periods of record.  Since USGS PA 
StreamStats estimated the drainage area that is below the minimum value allowed by USGS’s regression equations, the 
USGS StreamStats on Licking Creek at the PA/MD border will be used to calculate the Q7-10 at the point of discharge using 
a low flow yield method.  The Q7-10 here is 6.03 cfs and the drainage area is 159 mi.2 which results in a Q7-10 low flow yield 
of 0.038 cfs/mi.2.  This information is used to obtain a chronic or 30-day (Q30-10), and an acute or 1-day (Q1-10) exposure 
stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Low Flow Yield = Q7-10 / Drainage Area = 6.03 cfs / 159 mi.2 = 0.038 cfs/mi.2  
Q7-10discharge = 0.038 cfs/mi.2 * Drainage Areadischarge = 0.038 cfs/mi.2 * 7.4 mi.2 = 0.3 cfs 

Q30-10 = 1.36 * Q7-10discharge = 1.36 * 0.3 cfs = 0.41 cfs 
Q1-10 = 0.64 * Q7-10discharge = 0.64 * 0.3 cfs = 0.19 cfs 

The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 0.3 cfs / [0.6 MGD * (1.55 cfs/MGD)] = 0.32:1 

Big Cove Creek  
25 Pa Code § 93.9z classifies Big Cove Creek as Cold Water and Migratory Fishes (CWF, MF) surface water.  Based on 
the 2024 Integrated Report, Big Cove Creek, assessment unit IDs 6138 & 19105, is not impaired.  A TMDL currently does 
not exist for this stream segment, therefore, no TMDL has been taken into consideration during this review. 

Public Water Supply 
The closest downstream water supply intake from the discharge point is for the Hagerstown City water supply. The R.C. 
Wilson Water Treatment Plant near Williamsport, Maryland is the main production plant for the City of Hagerstown. The 
source for this facility is the Potomac River. The distance downstream from the discharge to the intake is approximately 
38.84 miles. The discharge will not impact the intake because of the distance, dilution, and effluent limits. 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0020508 
McConnellsburg STP 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Mcconnellsburg STP 
 

WQM Permit No. Issuance Date Reason 

2998401 6/26/1999 New 

2998401 10-1 10/20/2010 Amendment 

2900402 12/21/2000 New (extension & pumping station) 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage   Hypochlorite 0.6 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.6 1380 Not Overloaded   

 
Changes Since Last Permit Issuance:       
 
Other Comments:       

The treatment process, according to the revised application, is as follows: 

Lift Station → Fine Screen/Grit Removal → EQ Tank (1) → Sludge Storage Tanks (2) → Clarifiers (2) → Chlorine Contact 
Tank (1) → Dechlorination (1) → Aeration Tank (1) → Outfall 001 
 
Chemical used: 
The subject facility utilizes the following chemicals as part of their treatment process. 

• Sodium Hypochlorite (liquid) for disinfection 

• Sodium Bisulfate (liquid) for dechlorination 

• Superfloc SD2081 for dewatering aid 

• DelPAC 2000 for Phosphorus removal 

 
Biosolids: 
The total sewage sludge/biosolids production within the facility for the previous year was 69.8 dry tons. 
 

Compliance History 

Summary of DMRs: DMRs reported last 12 months are summarized in the next page. 

Summary of Inspections: 10/9/2025:  Mr. Clark, DEP WQS, conducted compliance evaluation inspection.  There 
were no violations noted during inspection.  The recommendations were 1. Repair sludge 
centrifuge. 2. Submit influent supplemental forms with monthly DMRs. 3. Submit a 
Laboratory Accreditation Supplemental form with updated lab information. 4. Record all 
maintenance, repair, and process control test results in logbook or log sheets.  The effluent 
looked clear.  The field test results were within permit limits.   

8/8/2024:  Mr. Clark, DEP WQS, conducted compliance evaluation inspection.  The 
recommendations were calibrated the flow meter and download the newest version of the 
influent and daily Effluent Supplemental forms the DEP website and use them for future 
DMR submittals.  The effluent looked clear.  The field test results were within permit limits.  
There were no violations noted during inspection. 

Other Comments: There are no open violations associated with this facility or permittee. 

 
Other Comments: 



NPDES Permit Fact Sheet NPDES Permit No. PA0020508 
McConnellsburg STP 

4 

 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020508 
McConnellsburg STP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from October 1, 2024 to September 30, 2025) 

 
Parameter SEP-25 AUG-25 JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 

             Flow (MGD) 
Average Monthly 0.228 0.235 0.293 0.395 0.532 0.297 0.296 0.346 0.275 0.271 0.236 0.215 

Flow (MGD) 
Daily Maximum 0.243 0.368 0.340 0.600 1.086 0.338 0.353 0.406 0.284 0.341 0.323 0.241 

pH (S.U.) 
Instantaneous 
Minimum 7.4 7.3 7.4 7.3 7.3 6.7 7.1 7.1 7.0 7.1 7.2 7.2 

pH (S.U.) 
Instantaneous 
Maximum 8.0 7.9 7.8 7.7 7.7 7.7 7.6 7.5 7.6 7.6 7.7 7.7 

DO (mg/L) 
Instantaneous 
Minimum 8.0 7.1 7.3 7.6 8.2 8.6 9.0 9.0 8.7 8.2 7.6 6.6 

TRC (mg/L) 
Average Monthly < 0.02 < 0.03 0.02 0.01 0.02 < 0.03 0.03 < 0.03 0.04 0.04 0.04 0.03 

TRC (mg/L) 
Instantaneous 
Maximum 0.04 0.08 0.05 0.06 0.08 0.07 0.09 0.08 0.09 0.09 0.16 0.08 

CBOD5 (lbs/day) 
Average Monthly 4 6 9 10 17 10 8 11 9 9 7.0 8 

CBOD5 (lbs/day) 
Weekly Average 4 6 12 13 27 19 9 18 18 14 10.0 13 

CBOD5 (mg/L) 
Average Monthly 2 3 3.19 3 3.23 < 4.28 3.0 < 3.67 3.96 3.3 3.34 3.81 

CBOD5 (mg/L) 
Weekly Average 2.0 3.0 3.93 3.0 3.91 8.5 3.0 5.39 7.79 4.2 4.36 7.05 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 170 259 522 495 710 589 753 603 637 650 665 497 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 281 312 843 763 1168 757 974 662 1037 949 905 630 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 94 129.7 193 146 139 234 296 215 277 246 309 251 

TSS (lbs/day) 
Average Monthly 7 6 9 16 34 17 21 29 16 11 8.0 10 



NPDES Permit Fact Sheet NPDES Permit No. PA0020508 
McConnellsburg STP 

6 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 339 243 490 625 884 710 890 599 421 433 734 762 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 456 295 1070 1044 1848 989 1361 791 622 483 1095 1158 

TSS (lbs/day) 
Weekly Average 8 11 15 25 65 22 33 57 38 24 13.0 16 

TSS (mg/L) 
Average Monthly 4 3.2 3.4 5.0 6.55 7.0 8.2 9.7 6.6 3.7 3.8 4.7 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 187 122 184 193 159 282 353 219 180 184 341 385 

TSS (mg/L) 
Weekly Average 4 5.6 6.0 6.4 8.0 8.8 12.8 16.8 14.8 5.23 6.4 7.6 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 9.1 3.2 171 8.6 9.2 < 4.2 22.9 16.7 4.0 4.4 4.0 12 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 156 15.8 1299.7 10.9 26.2 8.6 53.6 21.6 15 7.4 6.0 23 

Nitrate-Nitrite (mg/L) 
Average Monthly 3.62 < 2.83 3.82 6.48 5.09 5.4 4.96 4.61 4.59 3.91 3.61 4.53 

Nitrate-Nitrite (lbs) 
Total Monthly 201 171 320 648 705 405 394 372 336 290 239.0 276 

Total Nitrogen (mg/L) 
Average Monthly < 4.15 < 3.34 4.35 7.04 5.72 5.98 5.69 5.41 5.33 4.82 4.64 5.42 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Monthly 230 201 365 706 790 450 452 438 390 359 307 330 

Total Nitrogen (lbs) 
Total Monthly 230 201 365 706 790 450 452 438 390 359 307.0 330 

Ammonia (lbs/day) 
Average Monthly 0.02 0.2 0.3 0.3 0.4 0.2 0.3 0.3 0.3 0.2 0.2 0.2 

Ammonia (mg/L) 
Average Monthly 0.1 0.1 0.1 0.1 0.09 0.1 0.1 0.1 0.11 0.1 0.1 0.1 

Ammonia (lbs) 
Total Monthly 6 6 8 10 13 7 8 8 8 7 7.0 6 

TKN (mg/L) 
Average Monthly < 0.53 < 0.50 0.53 0.56 0.63 0.62 0.73 0.80 0.74 0.91 1.03 0.88 

TKN (lbs) 
Total Monthly 29 30 44 58 85 45 58 66 54 69 68 54 

Total Phosphorus 
(lbs/day) 